
Towns of Jay & Black Brook, 
New York 

Hamlet of Ausable Forks, NY 

Request for Engineering Services Proposal:  

Wastewater Treatment Plant Upgrades

PROJECT NUMBER: P-1057-2021 

DATE ISSUED: 3/10/2022 

UPDATED: TBA 

Program Requirements:  
o NYS Environmental Facilities Corporation (EFC) Engineering Planning Grant

(EPG)
o https://www.efc.ny.gov/bid-packets



2 
 

TABLE OF CONTENTS 

TABLE OF CONTENTS ................................................................................................................ 2 

REQUEST FOR PROPOSALS – ENGINEERING SERVICES ................................................... 4 

INTRODUCTION .......................................................................................................................... 5 
[...]
is provided to recirculate effluent back to the lagoons via the influent valve chamber 
or to the septage receiving station to assist with flow conveyance. The effluent 
recirculation system is not used, and the recirculation pump is believed to no longer 
be functional.   
 
Flows from the effluent chamber are conveyed via 8-inch PVC piping to an outfall 
manhole, where it transitions to 8-inch ductile iron piping which extends 
approximately 50-feet into the Au Sable River and discharges effluent via three (3) 
8-inch 45 degree bends.   

 
3.1.6 Solids Dewatering 

 
Four (4) reed bed cells, located to the South of the septage receiving station, are 
utilized for dewatering digested solids from the lagoons. Each cell is approximately 
24 feet wide x 48 feet long and provides a surface area of 1,152 square feet.  Solids 
were last removed from the lagoons and transferred to two (2) reed bed cells for 
dewatering in 2017.  

 
3.1.7 Emergency Power 

 

A new 80 kW emergency generator and automatic transfer switch were installed 
at the WWTP in 2019 and serve both the WWTP and influent pump station.    

 
  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 9 

 

3.2 WWTP PERFORMANCE 

Provided in Table 1 below is a summary of the effluent monitoring performed at the WWTP 
from 2015 thru May 2019, which is included in Appendix L for reference. Overall, the 
WWTP has performed well and been in compliance with flow, concentration, load and pH 
permit limits.  However, from 2015 thru May 2019, there were a total of two (2) non-
compliance events for 5-Day Biological Oxygen Demand (BOD5) percent removals (less 
than 85%) and five (5) non-compliance events for Total Suspended Solids (TSS) percent 
removals (less than 85%).  Influent monitoring is not required by the SPDES permit and 
percent removals are derived using an assumed value of 200 mg/L for both BOD5 and 
TSS.  As a result, the actual percent removals are unknown and the effluent BOD5 and 
TSS concentration and load limits were in compliance with the permit when these events 
occurred.   

 

TABLE 1 

2015 TO 2019 WWTP PERFORMANCE 
1 

Parameter 
Year 

2015 2016 2017 2018 2019 2 2015 - 20192 

Flow  
   - Avg. Daily (MGD) 0.050 0.043 0.047 0.054 0.056 0.049 

   - Max Month (MGD) 0.063 0.059 0.053 0.064 0.060 0.064 

Effluent BOD5 

   - Avg. Daily (lbs/day) 6.4 6.5 5 3.9 3.9 5.2 

   - Max Month (lbs/day) 14.0 14.0 11 5.9 4.5 14.0 

   - Avg. % Removal 92.9 91.6 94 95.6 96.0 93.8 

   - Min. % Removal 85.0 81 86 94 96.0 81.0 

Effluent TSS 

   - Avg. Daily (lbs/day) 4.7 7.4 7 2.0 3.4 5.0 

   - Max Month (lbs/day) 6.9 19.0 15 5.8 5.5 19.0 

   - Avg. % Removal 94.3 90.7 93 97.8 96.6 94.2 

   - Min. % Removal 91.0 76 81 94 95.0 76.0 

Effluent Total Phosphorous  

   - Avg. Daily (mg/L) 4.0 4.9 4.6 5.7 4.7 4.8 

   - Avg. Daily (lbs/day) 1.6 1.8 1.8 2.5 2.2 2.0 

   - Max Month (lbs/day) 1.8 2.5 2.4 4.1 2.4 4.1 

Effluent Settleable Solids  

   - Avg. Daily (ml/l) 0.1 0.1 0.1 0.1 0.1 0.1 

   - Max Day (ml/l) 0.1 0.1 0.1 0.1 0.1 0.1 

Effluent pH 

   - Min. (SU) 7.4 7.0 7.1 7.0 6.8 6.8 

   - Max. (SU) 8.0 8.5 9.0 8.0 7.3 9.0 

Notes: 
1 Per effluent monitoring performed at the WWTP, see Appendix L for historical results. 
2 Includes effluent flow monitoring thru May 2019. 
3 Presents a summary of the effluent flow monitoring performed from 2015 thru May 2019. 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 10 

 

3.3 CURRENT FLOWS AND LOADS 

Provided in Table 2 below is summary of the current flows and loads to the WWTP.  As 
influent sampling is not required by the SPDES permit, typical values for medium to high 
strength domestic wastewater were used for purposes of determining influent 
phosphorous and ammonia loads.  
 

TABLE 2 
CURRENT FLOWS AND LOADS  

Parameter Value 

Flow 

   - Avg. Daily (MGD) 1 0.055 

   - Max Month (MGD) 1 0.064 

   - Peak Hour (gpm) 2 430 

Influent BOD5  

   - Concentration (mg/L) 3 200 

   - Avg. Daily (lbs/day) 4 91.7 

   - Max Month (lbs/day) 5 106.8 

Influent TSS  

   - Concentration (mg/L) 3 200.0 

   - Avg. Daily (lbs/day) 4 91.7 

   - Max Month (lbs/day) 5 106.8 

Influent Total Phosphorous  

   - Concentration (mg/L) 6 10.0 

   - Avg. Daily (lbs/day) 4 4.6 

   - Max Month (lbs/day) 5 5.3 

Influent Ammonia  

   - Concentration (mg/L) 6 40 

   - Avg. Daily (lbs/day) 4 18.3 

   - Max Month (lbs/day) 5 21.4 

Notes: 
1 Based on effluent monitoring performed at the WWTP from 2018 thru May 2019.  
2 Based on capacity of influent pump station. 
3 Assumed and based on value used in SPDES permit for determining percent removals.  
4 Derived using average daily flow.  
5 Derived using maximum month flow.  
6 Assumed and based on typical value for medium to high strength domestic wastewater. 

 
  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 11 

 

3.4 DESIGN FLOWS AND LOADS 

Provided in Table 3 below is a summary of the design flows and loads to the WWTP, 
where the projected increase in population discussed in Section 2 is accounted for in the 
average daily flows and loads. The permitted flow is not anticipated to require modification 
based on the current maximum month flow (0.064 MGD) and minimal projected future 
growth.  Therefore, the design flows and loads for evaluating the necessary capacity of 
the WWTP improvements discussed in Section 4 are based on the current permitted flow 
of 0.147 MGD.    
 

TABLE 3 
DESIGN FLOWS AND LOADS 

Parameter Influent Value Effluent Value 

Flow  

   - Avg. Daily (MGD) 1 0.062 0.062 

   - Design Max Month (MGD) 2 0.147 0.147 

   - Peak Hour (gpm) 3 430   

BOD5  

   - Concentration (mg/L) 4, 5 200 30 

   - Avg. Daily (lbs/day) 6 103.4 16 

   - Design Max Month (lbs/day) 7 245.2 37 

TSS  

   - Concentration (mg/L) 4, 8 200.0 30 

   - Avg. Daily (lbs/day) 6 103.4 16 

   - Design Max Month (lbs/day) 7 245.2 37 

Total Phosphorous  

   - Concentration (mg/L) 9, 10 10.0 1 

   - Avg. Daily (lbs/day) 6 5.2 0.52 

   - Design Max Month (lbs/day) 7 12.3 1.23 

Ammonia   Summer Winter 

   - Concentration (mg/L) 9, 10 40 11.8 18.1 

   - Avg. Daily (lbs/day) 6 20.7 6.1 9.4 

   - Design Max Month (lbs/day) 7 49.0 14.5 22.2 

Notes: 
  

1 Includes an additional 5,200 gpd to account for projected future growth.    
2 Based on permitted flow.   
3 Based on capacity of influent pump station. 
4 Influent concentration per assumed value in SPDES permit. 
5 Per SPDES permit effluent limit. 
6 Derived using average daily flow.  
7 Derived using maximum month flow.  
8 Design effluent concentration per disinfection requirements.  Permit limit is 70 mg/L.  
9 Influent concentration assumed and based on typical value for medium to high strength 
  domestic wastewater. 
10 Design effluent concentration per draft limits provided by NYSDEC in July 2019 for planned   
   SPDES permit modification.  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 12 

 

4.0 ANALYSIS OF ALTERNATIVES 
 
This section presents alternatives to provide seasonal disinfection, as well as for 
improvements to the secondary treatment system to allow for compliance with the planned 
SPDES permit modifications for ammonia and phosphorous.  Included in Appendix M are 
detailed cost estimates deriving the opinion of probable project cost associated with each 
alternative and include the following factors: 

 
• Construction Costs 

- Escalation to Construction Start (yr 2022):  6% 
- General Conditions:  10% 
- Contractor Overhead & Profit:  15% 
- Design Contingency:  20%  

• Non-Construction Costs 
- Legal, Administration, Engineering:  20% 

 
Included in Appendix N are life cycle costs associated with each alternative and based on 
the following: 
 
• Life Cycle Period:  30-years (assumed loan period for project financing) 
• Inflation Rate:  3% (for deriving future maintenance costs) 
• Utility Escalation Rate:  1% (for deriving future electrical costs) 
• Interest Rate:  3.5% (for deriving present value) 
 
The short-lived assets for each alternative, including rehabilitation and/or replacement 
schedules and costs, are included under the maintenance breakdown in the life cycle 
costs. Annual operational and maintenance (O&M) costs presented for each alternative 
are derived by dividing the total present value of future O&M costs by the life cycle period 
of 30 years.   

 
4.1 SECONDARY TREATMENT IMPROVEMENTS 

This section evaluates alternatives for improvements and/or upgrades to the secondary 
treatment system to achieve compliance with the planned SPDES permit modifications for 
ammonia and phosphorous.  The sizing and capacity of the alternatives are based on the 
design flows and loads listed in Table 3, Section 3.4.  Secondary effluent will be conveyed 
to the disinfection alternatives evaluated in Section 4.2.  
 

4.1.1 Alternative 1A – No Action 
 
The existing aerated facultative lagoons used for both primary and secondary 
treatment will not be able to comply with the draft permit limits for ammonia and 
phosphorous.  If no action is taken, the WWTP will not be able to comply with the 
planned SPDES permit modifications.  As such, this alternative will not be 
considered further.  

 

 

 

 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 13 

 

4.1.2 Alternative 1B – Sequencing Batch Reactors 
 
Refer to Appendix O for a preliminary site plan showing the improvements 
associated with Alternative 1B.   
 
Overview: 
 
Alternative 1B includes replacing the existing lagoons with Sequencing Batch 
Reactors (SBRs) which utilize activated sludge and will provide reduction of BOD5 
TSS, and ammonia.  The SBRs have a small footprint and can be installed outside 
the footprint of the existing lagoons to maintain continuity of treatment during 
construction. Chemical addition with poly aluminum chloride (PAC) will be provided 
to facilitate phosphorous removal via settling in, and wasting from the SBRs.   
Influent flow equalization will be provided after the existing influent pump station to 
maximize SBR performance and allow for a more consistent wastewater feed over 
a 24-hour period through storage and dilution of diurnal peak flows and loads.  The 
existing reed beds will continue to be used for solids dewatering.  Solids from the 
SBRs will be wasted to aerobic digesters such that the volatile solids content to 
the reed beds is no more than 70%, as recommended in TR-16 – Guides for the 
Design of Wastewater Treatment Works.   
 
A new metal-paneled control building with approximate dimensions of 22-feet x 22-
feet will be provided to the west of the reed beds and consist of three (3) separate 
rooms for the following:   
 
• Electrical and control panels 
• Aeration blowers for influent flow equalization and digestion 
• Phosphorous removal chemical feed system  

 
Influent Flow Equalization  
 
Influent flow equalization and pumping will be provided upstream of the SBRs and 
receive septic tank effluent from the existing influent pump station.   Provided 
below is a summary of the influent flow equalization components:  

 
 Flow Equalization Tankage: 

• Type: 
- Sideline with flow equalization pump station 

• Configuration:  
- One (1) cast-in-place concrete tank with two (2) separate 

compartments 
• Location:   

- Within footprint of Lagoon No. 1 
• Dimensions (per Compartment): 

- 13-feet wide x 26-feet long with a maximum operating depth of 12-feet 
• Volume: 

- Each compartment 30,000 gallons (60,000 gallons total) 
 Aeration/Mixing System: 

• Mixing Type:  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 14 

 

- Coarse bubble diffused air within compartments  
• Air Mixing Capacity:   

- 13.5 cfm / 1000 ft3 storage volume 
• Aeration Blowers: 

- Quantity: Three (3) blowers to provide one (1) duty equalization blower, 
one (1) duty digester blower and one (1) standby blower to serve either 
process  

- Type:  Positive Displacement, Rotary Lobe 
- Capacity/Size (per Blower):  110 scfm, 7.5 HP 
- Location:  New control building 

 Flow Equalization Pump Station:  
• Function:   

- Pump influent equalized flows to the SBRs 
• Location:   

- To the south of the equalization tank, outside the footprint of Lagoon 
No. 1 

• Configuration:   
- 6-foot inside diameter precast wetwell with two (2) submersible pumps 

and level sensing instrumentation 
- 5-foot square precast valve vault for submersible pump discharge 

check and isolation valves 
• Pumps:  

- Type:  Submersible, non-clog mounted on rails for removal  
- Quantity:  2 (1 duty, 1 standby) 
- Capacity/Size (per Pump):  250 gpm, 3 HP 
- Controls/Operation:  Timed dosing 

 
SBRs 
 
Secondary treatment will be provided by two (2) SBRs located within a cast-in 
place concrete tank with divider wall located south of Lagoon No. 1.  The SBRs 
utilize activated sludge for both BOD5 and ammonia reduction and operate as a 
batch process to combine aeration and settling within the same tank, thereby 
eliminating the need for downstream clarifiers and a return activated sludge 
process. The operational sequence of the SBR batch cycle will consist of fill, react, 
settle, decant and idle/sludge wasting.  
 
Influent and effluent (decant) control valves will be provided for each SBR to 
control flow into and out of the tanks. A stationary decanter will be provided in each 
SBR and used to withdraw the treated water from the tank. The decanters will be 
of the solids excluding type and air operated to prevent mixed liquor solids from 
entering the decanter during the react cycle. Each SBR will be equipped with a 
level transducer, backup level floats and a dissolved oxygen (DO) sensor.    
 
Jet aspiration will be provided for aeration (minimum 2.0 mg/L DO) and mixing with 
each SBR equipped with a jet aspiration pump, air intake manifolds and stainless 
injection nozzles. With jet aspiration, the high velocity of the mixed liquor (liquid) 
being pumped (via the submersible jet mixing pump) through the inner nozzle 
creates a venturi effect and pulls atmospheric air into the outer nozzle where the 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 15 

 

air and liquid are mixed to provide high oxygen transfer and tank turnover. Further, 
the high velocity of the liquid jet plume in the nozzle shears the air creating fine 
bubbles, which are dispersed with the mixed liquor being pumped. The jet 
aspiration pumps are of the submersible, chopper-type and mounted on rails to 
facilitate removal/installation without the need to enter or drain the SBR tank. A jib 
crane will be provided to facilitate removal of the jet aspiration pumps.   
 
During average day conditions, approximately 1,000 gallons total of waste 
activated sludge (WAS) will be produced. WAS will be removed via a submersible, 
non-clog solids handling pump located within each SBR. The pumps will be 
mounted on rails to facilitate removal and replacement without the need to enter 
or drain the tank. A portable hoist will be provided to facilitate removal of the 
smaller sludge wasting pumps. WAS will be pumped to the aerobic digesters for 
volatile solids reduction prior to solids dewatering in the reed beds.  The sludge 
wasting forcemain will be valved to allow for discharge to the influent flow 
equalization tank to facilitate tank draining and/or exchange of activated sludge.  
 
Provided below is a summary of the SBR components:  
 
 SBR Tankage: 

• Configuration: 
- One (1) cast-in-place concrete tank with two (2) SBRs separated by a 

divider wall 
• Dimensions (per SBR basin):  

- Basin Width:  16.0-feet 
- Basing Length:  34-feet 
- Basin Height:  14.5-feet  
- Basin Depth at Low Water Level (LWL):  10-feet 
- Basin Depth at High Water Level (HWL):  12.5-feet 
- Basin Volume at HWL:  50,800 gallons 

 Operation: 
• Primary:  Batch Fill and Draw (both SBRs operational) 
• Secondary:  Continuous Fill and Draw (1 SBR operational) 

 Design Parameters: 
• Influent: 

- Flows and loads per Table 3, Section 3.4 
• Effluent: 

- BOD5 and TSS:  30 mg/L 
- Settleable Solids:  0.3 ml/L 
- Ammonia:  11.8 mg/L-Summer, 18.1 mg/L – Winter 
- Phosphorous:  1.0 mg/L   
- Decanted (effluent) flow rate:  400 gpm 

 Process Equipment:  
• Influent Control Valves: 

- Quantity:  2 (1 per SBR) 
- Type/Size:  4-inch motor actuated plug valve 

• Effluent Control Valves: 
- Quantity:  2 (1 per SBR) 
- Type/Size:  6-inch motor actuated plug valve 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 16 

 

• Decanters: 
- Quantity:  2 (1 per SBR) 
- Type:  Solids excluding 
- Weir Length:  4-feet 

• Jet Aspiration Pumps: 
- Type:  Submersible, chopper  
- Quantity:  3 (2 duty, 1 spare) 
- Capacity/Size (per Pump):  780 gpm, 10 HP 

• WAS Pumps: 
- Type:  Submersible, non-clog 
- Quantity:  3 (2 duty, 1 spare) 
- Capacity/Size (per Pump):  100 gpm, 2.1 HP 

• Instrumentation:  per SBR 
- One (1) level transducer and five (5) backup floats 
- One (1) DO sensor and analyzer 

 
Phosphorous Removal  

 
A PAC chemical feed system will be provided in the new control building and 
consist of two (2) skid-mounted chemical pumps (1 duty, 1 standby) and a 
containment pallet for three (3) 55-gallon chemical drums.   Approximately 120 
gallons of PAC is needed to provide 30 days of storage during average day 
phosphorous loads (per Table 3).  PAC will be injected into the common forcemain 
from the new flow equalization pump station to facilitate phosphorous removal 
(reaction, settling) in the SBRs. Controls will be provided such that the chemical 
feed pumps operate in conjunction with that of the flow equalization pumps.  

 
Aerobic Digesters 
 
Aerobic digestion will be provided to reduce the volatile solids content of the waste 
activated sludge generated from the SBR process prior to solids conveyance to 
the reed beds for dewatering.  Provided below is a summary of the digestion 
components:   
 
 Aerobic Digestion:  

• Configuration:  
- One (1) cast-in-place concrete tank with two (2) separate digester 

compartments and one (1) common compartment for supernatant 
return pumping 

• Dimensions (per Compartment): 
- 12-feet wide x 20-feet long with a maximum operating depth of 11.25-

feet 
• Volume: 

- Each compartment 20,000 gallons (40,000 gallons total) 
• Operation:  Series 

 
• Solids Retention Time:   

- 40 days at average day SBR sludge production of 1000 gallons  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 17 

 

• Location:   
- West of the reed beds, adjacent to the new control building 

 Aeration/Mixing System: 
• Type   

- Coarse bubble diffused air within compartments  
• Air Mixing Capacity:  

- 20 cfm / 1000 ft3 storage volume 
• Aeration Blowers:  

- Three (3) blowers provided for influent flow equalization and digestion 
- See flow equalization summary for more info 

 Supernatant Removal:   
• Two (2) telescoping valves (1 per digester compartment) which decant to 

the common supernatant return compartment 
• One (1) 2.1 HP submersible, solids handling, rail mounted supernatant 

pump for supernatant return to influent flow equalization tank  
 Digested Sludge Pumps 

• Function:   
- Pump digested sludge to the reed beds   

• Location:   
- Digester compartments  

• Type:   
- Submersible, non-clog mounted on rails for removal 

• Quantity:  2 
- One (1) duty pump (last compartment in series) and one (1) standby 

(first compartment in series) 
• Capacity/Size (per Pump):   

- 100 gpm, 2.1 HP 
 Instrumentation 

• Digesters:  per Compartment 
- One (1) level transducer and two (2) backup level floats for high and 

low level alarm  
- One (1) DO sensor 

• Supernatant Chamber:   
- Four (4) level floats 

 
Effluent Flow Monitoring  
 
The existing effluent chamber downstream of Lagoon No. 2, which is currently 
utilized for effluent flow monitoring will be removed.   A new packaged fiberglass 
metering manhole equipped with a 6-inch Parshall flume and ultrasonic level 
sensor will be provided downstream of the SBRs for effluent flow monitoring.  A 
flow transmitter and flow chart recorder will be provided in the new control building 
for monitoring and recording effluent flows.  

 
 
 
 
 
 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 18 

 

Sequence of Construction 
 
To maintain continuity of treatment during construction, the work will be completed 
in the following sequence:  
 
• Re-route forcemain and underground power associated with influent pump 

station around location of secondary treatment (i.e. SBRs) improvements.  
- A temporary pumping system will be required during re-route of forcemain 

and power associated with influent pump station.  
 

• Construct secondary treatment, digestion and control building improvements.  
- Existing influent pump station will pump to SBRs during start-up via 

modifications to re-routed forcemain.    
- A temporary pumping system will pump SBR effluent to Lagoon No. 1 

during start-up.  
 

• Construct influent flow equalization and effluent disinfection improvements 
within Lagoon No. 1.  Connect effluent piping to existing outfall piping.   
- Following successful start-up of SBRs, Lagoon No. 1 will be taken offline 

and effluent from SBRs temporarily pumped to Lagoon No. 2 until work is 
completed within Lagoon No. 1.   

 
Capital, Operation and Maintenance Costs 

 
The following costs are associated with Alternative 1B: 
 
 Capital Cost:  $4,440,000 
 Annual O&M Costs:  $37,300 (as present value) 

• Equipment Operation:  
- One (1) - 7.5 HP Flow Equalization Blower (24/7) 
- One (1) - 3 HP Flow Equalization Pump (4.5 hrs per day) 
- SBR #1 - 10 HP Jet Aspiration Pump (7 hrs per day) 
- SBR #1 - 2.1 HP WAS Pump (0.1 hrs per day) 
- SBR #2 - 10 HP Jet Aspiration Pump (7 hrs per day) 
- SBR #2 - 2.1 HP WAS Pump (0.1 hrs per day) 
- One (1) - 7.5 HP Aerobic Digester Blower (24/7) 
- One (1) - 2.1 HP Digested Sludge Pump (0.2 hrs per day) 

• Chemical Usage:  
- 3.5 gpd PAC Chemical Usage (P removal) 

• Maintenance:   
- Based on rehabilitation and/or replacement of short-lived assets, which 

includes pumps, blowers, instrumentation and controls.  
 Life Cycle Cost:  $5,560,000 (as present value) 

 
 
 
 
 
 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 19 

 

4.1.3 Alternative 1C – Moving Bed Biofilm Reactor (MBBR) 
 

Refer to Appendix P for a preliminary site plan showing the improvements 
associated with Alternative 1C.   
 
Overview: 
 
Alternative 1C evaluates replacing the existing lagoons with Moving Bed Biofilm 
Reactors (MBBRs), followed by secondary clarifiers for reduction of BOD5, TSS 
and ammonia. The MBBRs and clarifiers have a small footprint and can be 
installed outside the footprint of the lagoons to maintain continuity of treatment 
during construction. Influent flow equalization and aerobic digestion will be 
provided similar to that for Alternative 1B and the existing reed beds will continue 
to be used for solids dewatering. To prevent fouling of the biofilm carriers in the 
MBBRs, phosphorous removal will be provided downstream of the secondary 
clarifiers via chemical addition with PAC in a flash mixing, flocculation and settling 
tank.   
 
A new metal-paneled control building with approximate dimensions of 22-feet x 30-
feet will be provided to the south of the reed beds and contain the following:  

 
• Electrical and control panels  
• Aeration blowers for influent flow equalization, aerobic digestion and MBBRs 
• Phosphorous removal chemical feed system  
• Return sludge pumps and waste sludge pumps in building lower level 

(basement) 
 
To maintain continuity of treatment during construction, the MBBRs, secondary 
clarifiers, aerobic digesters and control building will be constructed outside the 
footprint of the lagoons to allow them to remain operational until successful start-
up of the new secondary treatment and digester systems is achieved.  
 
Influent Flow Equalization  
Influent flow equalization will be provided after the existing influent pump station to 
maximize MBBR performance and allow for a more consistent wastewater feed 
over a 24-hour period through storage and dilution of diurnal peak flows and loads.  
Refer to Alternative 1B for discussion of the influent flow equalization components.  
 
MBBRs and Secondary Clarifiers 

 
Secondary treatment will be provided by two (2) MBBRs trains located within a 
cast-in place concrete tank with divider walls located south of Lagoon No. 1.  The 
MBBRs will be an integrated fixed-film activated sludge process where return 
activated sludge (RAS) is conveyed back to the MBBRs from the clarifiers and 
plastic media (carrier) within the MBBRs facilitates fixed film growth.  The MBBR 
tanks will be equipped with diffused air systems for aeration (BOD5 and ammonia 
reduction) and mixing (to maintain plastic media in suspension).  Three (3) 15 HP 
aeration blowers (2 duty, 1 standby) equipped with variable frequency drives will 
be located in the new control building and utilized to supply air to the MBBR 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 20 

 

aeration grids. The MBBR tanks will be equipped with screened tank outlets to 
contain the plastic media.   
 
Two (2) peripheral feed-type secondary clarifiers with mechanical sludge removal 
system will be located downstream of the MBBRs for liquid solid separation.   Each 
clarifier will be 18-feet in diameter with a sidewater depth of 12-feet and 
constructed of concrete. Five (5) dry-pit, solids-handling centrifugal pumps will be 
located within the lower level of the new control building for returning solids back 
to the MBBR process, as well as wasting solids to the aerobic digester.  This pump 
arrangement provides two (2) duty RAS pumps, two (2) duty WAS pumps and a 
standby pump to serve either process.  
Provided below is a summary of the MBBR and secondary clarifier components:  
 
 Demolition / Removals: 

• Lagoon components including liners, curtain baffle, air piping, air diffusers 
and aeration blowers.  Accumulated sludge to be transferred to existing 
reed beds.  

• Influent valve chamber, transfer valve chamber and effluent chamber 
 MBBR Tankage: 

• Configuration: 
- One (1) cast-in-place concrete tank with two (2) MBBR treatment trains, 

each consisting of two (2) MBBR compartments in series 
• Dimensions (per MBBR compartment, 4 total):  

- Width:  12-feet 
- Length:  12-feet 
- Height:  11.5-feet  
- Operating Depth:  9.5-feet 
- Volume:  10,200 gallons 

 Equipment: 
• Biofilm Carriers:  

- Construction:  High Density Polyethylene (HDPE) 
- Quantity:  60-cubic meters 

• Outlet Screens: 
- Eight (8) stainless steel screens, each 12-inch in diameter x 5-feet tall 

with 3-mm openings  
• Aeration Grids: 

- 304 stainless steep piping with 1/8-inch diameter orifices 
• Aeration Blowers:  

- Quantity:  Three (2 duty, 1 standby) 
- Type:  Rotary lobe, positive displacement type equipped with variable 

frequency drives 
- Blower Size:  15 HP   

• RAS & WAS Pumps: 
- Quantity:  Five (2 duty RAS, 2 duty WAS, 1 standby) 
- Type:  Dry pit, solids handling centrifugal type 
- Pump Size:  3 HP 

 Secondary Clarifiers: 
• Quantity:  Two (both duty) 
• Type:  Peripheral feed with mechanical sludge scraper 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 21 

 

• Size (each):  18-feet in diameter with 12-feet sidewater depth 
• Clarifier Drives:  0.5 HP 

 
Phosphorous Removal  

 
A PAC chemical feed system will be provided in the new control building similar to 
that discussed in Alternative 1B.   To prevent fouling of the MBBR plastic biofilm 
carriers, PAC will be injected into the secondary effluent downstream of the 
clarifiers for removal in a concrete tank consisting of mixing, flocculation and 
settling compartments.  The tank will be equipped with a 1 HP flash mixer and 1.5 
HP submersible solids handling pump for pumping chemical sludge to the aerobic 
digesters.  
Aerobic Digesters 
 
Aerobic digestion will be provided to reduce the volatile solids content of the waste 
sludge generated from the MBBR process prior to solids conveyance to the reed 
beds.  Refer to Alternative 1B for discussion of the aerobic digestion components. 
 
Effluent Flow Monitoring  
 
Effluent flow monitoring will be provided as discussed in Alternative 1B.  

 
Sequence of Construction 
 
To maintain continuity of treatment during construction, the work will be completed 
in the same manner as that presented for Alternative 1B, with secondary treatment, 
control building, and digestion improvements brought online prior to taking Lagoon 
No. 1 offline. 
 
Capital, Operation and Maintenance Costs 

 
The following costs are associated with Alternative 1C: 
 
 Capital Cost:  $5,970,000 
 Annual O&M Costs:  $71,000 (as present value) 

• Equipment Operation:  
- One (1) - 7.5 HP Flow Equalization Blower (24/7) 
- One (1) - 3 HP Flow Equalization Pump (4.5 hrs per day) 
- Two (2) - 15 HP MBBR Aeration Blowers (24/7)  
- Two (2) – 3 HP RAS Pumps (24/7) 
- Two (2) – 3 HP WAS Pumps (0.1 hrs per day) 
- Two (2) – 0.5 HP Clarifier Drives (24/7) 
- One (1) – 1 HP Flash Mixer (24/7) 
- One (1) – 1.5 HP Chemical Sludge Pump (0.1 hrs per day) 
- One (1) - 7.5 HP Aerobic Digester Blower (24/7) 
- One (1) - 2.1 HP Digested Sludge Pump (0.2 hrs per day) 

• Chemical Usage: 
- 3.5 gpd PAC Chemical Usage (P removal) 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 22 

 

• Maintenance:   
- Based on rehabilitation and/or replacement of short-lived assets, which 

includes pumps, blowers, instrumentation and controls.  
 Life Cycle Cost:  $8,100,000 (as present value) 
 
4.1.4 Alternative 1D – Lagoon Upgrades 
 
Refer to Appendix Q for a preliminary site plan showing the improvements 
associated with Alternative 1D.   

 
Overview: Lagoon Upgrades 
 
Alternative 1D includes upgrading the existing lagoons to provide nitrification for 
ammonia removal. This is achieved by installing submerged media attached to a 
floating boom in Lagoon No. 2 for establishment of fixed film growth. Additional air 
is needed to support the nitrification process and the aeration blowers will be 
upgraded to 10 HP, each with a capacity of 165 SCFM @ 6 psi. During average 
day flows and loads, only one (1) blower will be operational. Blower operation will 
be automatically controlled via the effluent flow meter such that a second blower 
is called to operate when flows exceed 75,000 gpd. The air piping and diffusers in 
the lagoons will be upgraded to support the additional air requirements, as well as 
modifying the diffuser arrangement and location to maximize both BOD5 and 
ammonia removal.   
 
The liners in both lagoons and curtain baffle in Lagoon No. 2 are at the end of their 
service life and will be replaced. As part of replacing the liners, the lagoon basins 
will be re-graded and provided with new protective sand layer below the new liners.   
A floating cover will be provided in the polishing cell of Lagoon No. 2 to prevent 
algae growth and associated impact to the downstream disinfection system 
alternatives evaluated in Section 4.2.  
 
Due to the volume and associated hydraulic retention time provided by the 
lagoons, influent flow equalization is not required as part of Alternative 1D.  
Further, as sludge is stored (and digested) within the lagoons, aerobic digestion is 
not required prior to sludge dewatering in the existing reed beds.  Therefore, no 
modifications to the solids handling and dewatering process are needed as part of 
Alternative 1D.    
 
Phosphorous Removal:  
 
PAC will be injected into the existing influent pump station forcemain for settling 
and removal of phosphorous within the lagoons.  The PAC chemical feed system 
will be located in a new 8-feet wide x 12-feet long insulated fiberglass building 
equipped with heating and ventilation located to the west of the reed beds.  
 
Effluent Flow Monitoring  

 
The existing effluent chamber downstream of Lagoon No. 2 has historically been 
problematic in providing reliable effluent flow monitoring. This chamber will remain 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 23 

 

as a flow-through structure and effluent flow monitoring will be provided 
downstream, in a new packaged fiberglass metering manhole.  
 
Provided below is a summary of the Alternative 1D improvements: 
 
 Removals: 

• Lagoon components including liners, curtain baffle, air piping, air diffusers 
and aeration blowers.  Accumulated sludge to be transferred to existing 
reed beds.  

 Lagoon Upgrades: 
• 60 mil liners (30 year life) and protective sand bedding, both lagoons  
• Floating curtain baffle (Lagoon No. 2) 
• Four (4) HDPE fixed film media curtains (Lagoon No. 2) 
• Floating cover (polishing cell, Lagoon No. 2) 

- Modular HDPE geomembrane cover, 20-year service life  
• New HDPE air supply piping  
• New Air Diffusers 

- Lagoon No.1: Eighteen (18) retrievable fine bubble diffused air 
assemblies 

- Lagoon No. 2: Eight (8) retrievable fine bubble diffused air assemblies 
• Aeration Blowers 

- Quantity:  Three (2 duty, 1 standby) 
- Type:  Rotary Lobe, Positive Displacement Type 
- Capacity (each):  165 CFM, 10 HP 

 Phosphorous Removal: 
• Chemical Feed Building:  

- 6-feet wide x 12-feet long insulated fiberglass structure with electric unit 
heater and forced ventilation 

• PAC Chemical Feed System: 
- Skid-mounted duplex chemical feed pumps 
- Containment pallet for three (3) 55 gallon PAC chemical drums 
- Chemical Injection Point:  Influent pump station valve vault 
- Chemical Pump Operation:  Interlocked with influent pump station 

 Effluent Flow Monitoring: 
• Packaged fiberglass metering manhole with 6-inch parshall flume and 

ultrasonic level sensor, located downstream of existing effluent chamber.   
• Flow totalizer and chart recorder in existing control building.  

 
Sequence of Construction 
 
The lagoon upgrades as part of Alternative 1D will require taking each lagoon 
offline to complete the work.  In 2013, the WWTP was able to maintain compliance 
with effluent limits while the lagoons were sequentially taken offline to facilitate 
removal of sludge.  Monthly operating reports and sampling results from August 
2013 to October 2013, which are associated with the sludge removal work in the 
lagoons, are included in Appendix R.  Table 4 provides a summary of the sampling 
results and indicates which lagoon(s) were operational at the time of the sample. 
While the sampling (1/month) data during this period is limited, the effluent data 
showed higher effluent BOD5 and phosphorous, while effluent TSS remained 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 
[...]
also comply with the total residual chlorine limit of 2.0 mg/L.   
 
The chlorination system will consist of a chemical feed system utilizing 12.5% 
sodium hypochlorite in conjunction with a concrete chlorine contact tank to provide 
15 minutes of contact time at peak hourly flows.  Dechlorination is not required to 
comply with the total residual chlorine limit.  The chemical feed rate will be 
controlled based on flow (via effluent meter) and chlorine feedback to maintain 
chlorine residual below 2.0 mg/L, while also preventing residual drop out.   
 
If Alternative 1D is selected for the secondary treatment improvements, the sodium 
hypochlorite chemical feed system will be located in a new fiberglass building to 
the northeast of Lagoon No. 2. The chlorine contact tank will also be located to the 
northeast of Lagoon No. 2.  
 
If Alternative 1B or 1C is selected for the secondary treatment improvements, the 
existing control building housing the lagoon aeration blowers to be removed will be 
utilized for the chemical feed system. The chlorine contact tank will be located 
within the footprint of Lagoon No. 1.    
 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 26 

 

Provided below is a summary of the chlorination system components as part of 
Alternative 2B:  
 
 6,500 gallon, baffled chlorine contact tank  

• 15 minute contact time at 430 gpm peak flow 
• Hydraulic Grade El.: 528.25-feet 

 12.5% Sodium Hypochlorite Chemical Feed System Components 
• Skid-mounted duplex chemical feed pumps 
• Containment pallet for three (3) 55-gallon chemical drums 
• 3/4 HP effluent recirculation pump 

- Utilized for chlorine residual sampling and analysis of chlorine contact 
tank effluent 

• Batch chlorine residual analyzer 
 Chemical Building:  6-feet wide x 12-feet long insulated fiberglass structure 

• Applicable if Alternative 1D is selected.  
• Existing control building to be utilized if Alternative 1B or 1C is selected.  

 
The following costs are associated with Alternative 2B: 

 
 Capital Cost:  $630,000 
 Annual O&M Costs:  $10,700 (as present value) 

• Chemical Usage:  
- 4 gpd sodium hypochlorite chemical usage 

• Maintenance:   
- Based on rehabilitation and/or replacement of short-lived assets, which 

includes chemical feed components.  
 Life Cycle Cost:  $950,000 (as present value) 

 
4.2.3 Alternative 2C – Ultraviolet (UV)  

 
As part of Alternative 2C, a UV system will be provided for disinfection of secondary 
effluent for compliance with fecal coliform limits.   This alternative does not utilize 
chemicals (i.e. sodium hypochlorite) and therefore compliance with a total residual 
chlorine limit is not applicable. The UV system will consist of two (2) horizontal UV 
banks (1 duty, 1 standby) installed in series within open concrete channels.  Each 
bank will provide a capacity to disinfect 450 gpm of secondary effluent with a TSS 
concentration of 30 mg/L or less. This is greater than the capacity of the influent 
pump station (430 gpm).   The 5,200 gpd in additional future flows will not require 
the capacity of the influent pump station or UV system to be upgraded.  Therefore, 
the UV system is adequately sized to handle both current and future flows.   For 
freeze protection, the UV system (and open channels) will be located within an 8-
feet wide x 14-feet long, heated, insulated fiberglass building.   

 
A level control weir will be provided at the end of the channel such that the UV 
lamps are submerged at all times.  The duty UV bank will remain operational 
regardless of flow and the banks will alternate operation on a timed basis.  For 
maintenance, the UV lamp modules can be removed and replaced from the 
channel without having to isolate or take the channel offline.    The UV banks will 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 27 

 

be equipped with a pneumatically driven quartz cleaning system to reduce fouling 
and minimize frequency of manual cleaning.  

 
If Alternative 1D is selected for the secondary treatment improvements, the UV 
disinfection system will be located to the northeast of Lagoon No. 2.  If Alternative 
1B or 1C is selected, the UV system will be located within the footprint of Lagoon 
No. 1.   Bypass and/or dewatering capability will be provided to facilitate cleaning 
of the UV channel.  

 
Provided below is a summary of the UV disinfection system components as part 
of Alternative 2C:  
 
 UV Disinfection System 

• Type: 
- Open-channel, horizontally oriented with low pressure, high output 

lamps 
• # of Banks:   2 (1 duty, 1 standby) 

- Capacity:  450 gpm (each bank) 
- Modules per Bank:  2 
- Lamps per Module:  6 
- Lamps per Bank:  12 
- UV Intensity Sensors per Bank:  1 

• UV Cleaning System 
- Automatic, pneumatic driven quartz cleaning system, each bank 

• Level Control:   
- Fixed weir at end of channel with 0.5-inches of headloss at peak flow   
- UV Channel Operating Depth:  6-inches 
- Hydraulic Grade El.:   528.25-feet  

• UV Building 
- 8-feet wide x 14-feet long insulated fiberglass structure with heating 

and ventilation  
• Location:  

- Northeast of Lagoon No. 2 if secondary treatment Alternative 1D is 
selected.  

- Within footprint of Lagoon No. 1 if secondary treatment Alternative 1B 
or 1C is selected.  

 
The following costs are associated with Alternative 2C: 

 
 Capital Cost:  $710,000 
 Annual O&M Costs:  $3,300 (as present value) 

• Equipment Operation:  
- One (1) UV Bank, 24/7 operation at 2.04 kW/hr 

• Maintenance:   
- Based on rehabilitation and/or replacement of short-lived assets, which 

includes UV system components.  
 Life Cycle Cost:  $810,000 (as present value) 

 
  



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 28 

 

5.0 COMPARISON OF ALTERNATIVES 
 
Table 5 provides a comparison of the alternatives presented in Section 4, including advantages, 
disadvantages and associated cost.   No action alternatives are not included in the comparison 
table as the justification for the improvement alternatives is discussed in Section 4.  
 

TABLE 5 
COMPARISON OF ALTERNATIVES 

Alternatives Advantages Disadvantages Cost 

SECONDARY TREATMENT IMPROVEMENTS 

1B –  
SBRs 

• SPDES Permit 
Compliance During 
Construction  
- Secondary treatment 

process can be 
constructed and brought 
online while existing 
lagoons remain 
operational, thereby 
maintaining treatment 
performance during 
construction.  

• Process Flexibility / 
Expansion  
- SBR process can be 

modified to 
accommodate more 
stringent nutrient limits 
(i.e. nitrate) if required in 
the future.  

- Removal of the lagoons 
will provide ample free 
space to accommodate 
future expansion and/or 
modifications to the 
treatment process if 
required in the future.  

• Cost 
- Capital, O&M, Life Cycle 

• Sequence of Construction 
- More involved due to limited 

available space outside of 
lagoon footprint.   

- Requires temporary pumping 
during construction to facilitate 
re-routing of forcemain and 
power associated with influent 
pump station, as well as for 
conveyance of new secondary 
treatment effluent to Lagoon 
No. 1 during start-up.  

• Process Control and Oversight 
- Utilizes an activated sludge 

process which requires more 
oversight then the lagoon 
process.  

- Adds influent flow equalization 
and aerobic digestion 
processes which are not 
required with lagoons.  

• Capital: $4,440,000 
• Annual O&M:  $37,300 
• Life Cycle:  $5,560,000 

1C – 
MBBRs 

• SPDES Permit 
Compliance During 
Construction  
- Same as Alternative 1B 

• Process Flexibility / 
Expansion 
- Removal of the lagoons 

will provide ample free 
space to accommodate 
future expansion and/or 
modifications to the 
treatment process if 
required in the future.  

• Highest Costs 
- Capital, O&M, Life Cycle 

• Sequence of Construction 
- Same as Alternative 1B  

• Process Control and Oversight 
- Utilizes a combination fixed-film 

and activated sludge process in 
conjunction with a downstream 
clarification process which 
requires more oversight then 
the lagoon process.  

- In conjunction with chemical 
addition, requires an additional 
process (flash mixing & settling 
tank) downstream of the 

• Capital: $5,970,000 
• Annual O&M:  $71,000 
• Life Cycle:  $8,100,000 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 29 

 

TABLE 5 
COMPARISON OF ALTERNATIVES 

Alternatives Advantages Disadvantages Cost 

MBBRs for phosphorous 
removal. 

- Adds influent flow equalization 
and aerobic digestion 
processes which are not 
required with Lagoons.   

1D –  
Lagoon 

Upgrades 

• Cost 
- Capital, O&M, Life Cycle 

• Process Control and 
Oversight 
- Maintains the current 

level of control and 
oversight which is 
relatively minimal with the 
lagoon process.  

 
 

• SPDES Permit Compliance 
During Construction  
- Only one (1) lagoon will be 

operational at a given time 
during construction which will 
temporarily reduce treatment 
performance and may result in 
SPDES permit non-compliance. 

• Process Flexibility / Expansion  
- There is little to no available 

space to expand the lagoons 
and/or add additional treatment 
processes if needed in the 
future to accommodate more 
stringent water quality limits.  

• Capital: $3,570,000 
• Annual O&M:  $23,300 
• Life Cycle:  $4,270,000 

EFFLUENT DISINFECTION 

2B – 
Chlorination 

• Cost 
- Capital 

• SPDES Permit 
Compliance During 
Construction  
- Regardless of secondary 

treatment alternative 
selected, system can be 
installed without 
impacting the secondary 
treatment process during 
construction.    

• Cost 
- O&M, Life Cycle 

• Process Control and Oversight 
- Disinfection performance and 

effluent chlorine residual are 
more susceptible to changes in 
flow and water quality.   

• Environmental / Safety:  
- Utilizes sodium hypochlorite 

which is a hazardous 
substance.  

• Capital: $630,000 
• Annual O&M:  $10,700 
• Life Cycle:  $950,000 

2C –  
Ultraviolet 

• Cost 
- O&M, Life Cycle 

• SPDES Permit 
Compliance During 
Construction  
- Same as Alternative 2B  

• Process Control and 
Oversight 
- UV system is sized for 

peak conditions and runs 
continuously regardless 
of changes in flow and/or 
effluent TSS.  

• Environmental / Safety:  
- No chemicals utilized 

• Cost 
- Capital  

• Capital: $710,000 
• Annual O&M:  $3,300 
• Life Cycle:  $810,000 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 30 

 

6.0 RECOMMENDED ALTERNATIVES 
 
This section provides recommendations for improvements to the WWTP.  Refer to Appendix Q 
which provides a preliminary site plan showing the recommended secondary treatment and 
effluent disinfection alternatives. 
 

6.1 SECONDARY TREATMENT IMPROVEMENTS 

Alternative 1D – Lagoon Upgrades is the recommended alternative for the following 
reasons: 

 
• Lowest Cost – Capital, O&M and Life Cycle  
• Minimal Process Control and Oversight  

- Maintains the current level of process control and oversight which is relatively 
minimal for the lagoon process. Alternatives 1B and 1C add additional treatment 
processes and require a significantly greater level of control and oversight.  

 
The following disadvantages are noted for Alternative 1D:  

 
• Process Flexibility / Expansion:   

- The lagoon upgrades will comply with the anticipated phosphorous and ammonia 
limits provided by the NYSDEC in July 2019.  However, the lagoon process is not 
intended to meet more stringent water quality limits, specifically with regards to 
nutrients. If the anticipated limits were to be lowered and/or additional limits added 
(i.e. nitrate, total nitrogen), the lagoon upgrades may not be able to comply.  
Further, implementation of this alternative will result in limited available space to 
add additional treatment processes if needed in the future to comply with more 
stringent limits.  

• Construction Impacts to WWTP Performance: 
- The work requires the lagoons to be sequentially taken offline, which will result in 

only one (1) lagoon being operational at a given time during construction.  As 
discussed in Sections 4.1.4 and 6.4, the work will be sequenced to perform the 
improvements in Lagoon No. 2 first to minimize impacts to effluent quality when 
Lagoon No. 1 is later taken offline.  

 
6.2 EFFLUENT DISINFECTION 

Alternative 2C – Ultraviolet (UV) is the recommended alternative for the following reasons:  
 

• Lowest O&M and Life Cycle Costs 
• Minimal Process Control and Oversight  

- Chlorination requires greater process control as changes in flow and water quality 
impact chlorine residual, dosage requirements, and ability to achieve disinfection 
while not exceeding the total chlorine residual limit.   

- Process control is minimal with the UV system as it is sized to disinfect peak flows 
at an effluent TSS up to 30 mg/L.   Therefore, changes in flow (less than peak) and 
effluent TSS (less than 30 mg/L) will only improve the performance of the UV 
disinfection process.   
 
 



TOWN OF JAY  AU SABLE FORKS WWTP IMPROVEMENTS 

 

 
M.J. Engineering and Land Surveying, P.C.  May 2020 
Project No. 1075.04  Page 31 

 

• Operator Safety 
- Eliminates the need for chemical usage. Alternative 2B utilizes sodium 

hypochlorite which is listed under 6 CRR-NY 597.3 as a hazardous substance.  
• Environmental 

- No chemicals used which eliminates discharge of chlorine to the Au Sable River, 
as well as eliminating any potential for chemical spills.  
 

6.3 PRIORITIZATION OF ALTERNATIVES 

Recommended Alternative 2C – Ultraviolet (UV) is considered the highest priority and 
necessary for compliance with the current SPDES permit which requires effluent 
disinfection be provided by May 1, 2023.    
 
Implementation of Alternative 1D – Lagoon Upgrades is also considered a priority and 
necessary to not only address the existing lagoon components which are at the end of 
their useful life but also to comply with the anticipated NYSDEC initiated SPDES permit 
modifications for Total Phosphorous and Ammonia. 

 
6.4 SEQUENCE OF WORK 

The lagoon upgrades as part of recommended Alternative 1D will require taking each 
lagoon offline to complete the work. To reduce impacts to plant performance during 
construction, one lagoon will remain operational at all times and the aeration blowers 
serving the lagoons will be replaced sequentially such that at least two blowers are 
available at all times.  Lagoon No. 2 will be taken offline first with the intent that the aeration 
improvements and fixed film curtains will allow for better performance when Lagoon No.1 
is taken offline. In addition, the PAC chemical feed system will be brought online prior to 
performing the lagoon work to improve settleability and phosphorous removal within the 
lagoon(s) during construction.   
 
The UV disinfection system recommended in Alternative 2C will be located outside the 
footprint of the existing treatment processes (i.e. lagoons) and can be constructed prior to 
or after the lagoon upgrades are completed.   Installation of the UV disinfection system 
will not impact plant performance during construction.  
 
6.5 PROJECT SCHEDULE 

Provided below is a preliminary project schedule and based on the Towns’ obtaining 
financing for the project in early 2021.   The schedule assumes that no environmental 
permits will be required as all work will occur within the previously disturbed areas of the 
site.  The schedule also assumes that the work will not impact cultural and historical 
resources and therefore no archeological field investigations will be required.   